

















## CERTIFICATIONS & TESTING RESULTS

Description	Standard	Symbol	Results
CE Certification	EN 14041		Passes Requirement
Reaction to Fire	EN 13501-1 ASTM 648		Bfl – s1 Classification Class I
Formaldehyde Emission	TSCA Title VI Compliant		Passes Requirement
VOC	FloorScore® GREENGUARD GOLD		Passes Requirement
Orthophthalates	US Consumer Product Safety Act 2008		Not Detected
Classification (Level of Use)	EN 16511 EN ISO 10874		Passes Requirement
Residual Indentation	ASTM F1914-07(2011)		Passes Requirement
Dimensional Stability	ASTM F2199-09(2014)		Passes Requirement
Resistance to Staining	ASTM F925		Passes Requirement
Dimensional Variance Straightness (s) Flatness (f) Height Difference (h) Squareness (q) Openings (o)	ISO 24337		Passes Requirement
Thickness Swell	NALFA LF 01-2011 SECTION 3.2		Mean 0.1%. Heavy Commercial.
Impact Resistance Big Ball Small Ball	NALFA LF 01-2011 SECTION 3.5 SECTION 3.6		No crack at 2600mm drop No crack at 750 mm drop
Static Load Resistance	ASTM F970-15		Residual Indentation: 0.02mm
Static Coefficient of Friction	ASTM D2047-17		Dry; 0.73
Color fastness to artificial light	ASTM F1515	N/A	ΔE < 8 after 300 hr
Heat Resistance	ASTM F1514-03 (2013)		Delta E = 0.79 Passes Requirements
Sound Attenuation	ASTM E 90 ASTM E 492 - 6" drop ceiling		Refer to the test result
Abrasion	ASTM D4060-14	N/A	Passes Requirement
Castor Chair Resistance	NALFA LF 01-2011 Section 3.9	N/A	No Visible Damage, 25,000 rev